Vol 1 Chapter 11
Corrosion Assessment

CHAPTER 11 - CORROSION ASSESSMENT

11.1 Introduction

A corrosion and durability assessment of key water and wastewater facilities operated by GWA was
performed to assess the general integrity of the utility assets from a corrosion perspective.
Subsequently, various laboratory examinations and analysis were carried out on a number of soils,
bedding material and steel samples. Consequently, the assessment provides a general overview of
major asset classes rather than a detailed examination of component assets.

The methodology used in assessing the condition of GWA’s major asset classes can be summarized
as follows:

®  Desktop review of GWA plans, asset listings, material specifications, water and
[...]
practice, and the steel is possibly more brittle than equivalent mild steel.

* There was rapid transfer of load both vertically up and vertically down.

® The base weld was pootly constructed and corroded and could not
accept any further load and thus failed progressively. This in turn caused
a radial force on each of the hold-down bolts shearing them through the
concrete beam.

* A similar rapid transfer occurred in the vertical up direction and across
the roof. Itis also noted that part of the roof tear was along welded
joints.

* The damage to Reservoir No. 2 was due to the rapid release of water.

® The displacement of the reservoir shell was probably due to the rapid
release of strain energy in the wall together with an unbalanced
hydrostatic thrust from the water and possibly even from the reflected
energy after the water collided with Reservoir No. 2.

* The damage to Reservoir No. 3 was from the released water that would
have picked up some more energy due to the lower elevation of this
reservoir.

Our preliminary estimates suggest that the reservoir may have been at a higher water
level than initially thought due to the energy required to generate the observed
damage. Further it is considered that the failure had to have been extremely rapid,
seconds not minutes, explosive in nature, and dangerous. This rapid failure
proposition is consistent with reported remarks made by a nearby resident that he
heard a loud explosive noise from the vicinity of the reservoir.

The following recommendations are made, subject to those made by the specialist
consultants GWA have engaged to investigate this matter.
Recommendation A
Reservoir No. 2 should be kept empty until a comprebensive structural inspection is
undertaken.
Recommendation B

Al reservoirs in the GW.A portfolio be subject to detailed structural internal and external
inspections. "This should be undertaken as a major priority.

11.3.9  As-Tumbo Reservoirs

The As-Tumbo site comprised two 1 mg reservoirs which were constructed around 1993.
That is, they are relatively recent assets.

Figures 11-28 to 11-30 below show general views of each tank together with what may be an
earth connection for under-tank CP.

October 2006 Final WRMP 11-21



Vol 1 Chapter 11
Corrosion Assessment

Figure 11-28 - As-Tumbo No. 1 Reservoir

11-22 October 2006 Final WRMP



Vol 1 Chapter 11
Corrosion Assessment

The following observations were made as a result of this inspection:

* Both tanks, but particularly No. 1 Reservoir (see Figure 11-28) had extensive
surface corrosion. Again, it appeared the original coating had not been applied
over a propetly prepared surface.

* Hold-down bolts were again in poor condition with approximately 20% having
no load carrying capacity.

* A number of CP connections were found (e.g. Figure 11-30), which presumably
are for under-floor CP. No test points were found that would be required to test

the effectiveness of such a system. As mentioned previously, an underfloor CP
system is not standard practice for the water industry and probably not required.

* No signs of any CP installations were observed on either reservoir roof which
might have indicated protection of the internal surfaces.
Recommendations for these tanks are identical to the previous recommendation 3.8.B which
requires detailed internal inspection.
Recommendation

Both As-Tumbo reservoirs be subject to detail internal and, to a lesser degree, external inspection.

11.3.10 Hagatna Dry Well STP

This pump station comprised a concrete building with four (4) 100 horsepower ABS pumps,
running as two duty and two standby. There is also a sump pump for removing pipework
leakage. Figures 11-31 to 11-32 give general views of Hagatna STP.

Figure 11-31 - External View of Hagatna STP

Corrosion is largely superficial.

October 2006 Final WRMP 11-23



Vol 1 Chapter 11
Corrosion Assessment

The following observations were made as an outcome of this inspection:

®  Sump pump leakage largely came from a single check valve which is due to be
repaired.
* The concrete structures were in good condition with little evidence of damage.

* Minor superficial corrosion was noted on pumps, pipework and other steel
structures but this has no impact on serviceability.

= ]t was noted that a number of access hatches were uncovered and were without
adequate safety protection.
The following recommendation is made as a result of this inspection:
Recommendation

GW.A's standard operating procedures should be amended to ensure that all open hatches subject to
repair works should be made safe by the use of temporary safety fencing.

11.3.11 Prison Wet Well Sewerage Pump Station (near Pago)

Figure 11-33 below shows the position of the switch room and generator room at the wet
well site while Figure 11-34 shows the wet well itself.

Figure 11-33 - Prison Wet Well Site

Figure 11-34 - Wet Well

R AL

3

11-24 October 2006 Final WRMP



Vol 1 Chapter 11
Corrosion Assessment

The following observations were made as an outcome of this inspection:

* The wet well structures were in generally good condition although there were no
steel hatch covers. We understand that they are being repaired and will be
replaced soon.

* The switch room and generator room were structurally sound with fittings
observed to be in good condition.

® The security fence was in reasonable condition but is not child-proof and given
the open wet well represents a major safety risk.
The following recommendation is made as a results of these observations:
Recommendation A
Place signposts on all security fencing advising the public that entry is probibited. The security of the
fence itself should be reviewed.
Recommendation B

For safety of the public and the operators ensure the both covers are replaced as a matter of urgency.

11.3.12 Hagatna STP

Hagatna STP has a theoretical capacity of 21 mgd although average dry weather flows are
about 7 mgd. At the present, Hagatna STP is simply channeling effluent directly to the
ocean and no chemical or physical wastewater treatment is taking place.

Figures 11-35 to 11-42 provides some examples of corrosion issues identified during the
inspection of this STP.

Figure 11-35 - Corrosion of Penstock Gate Valve

-

R

"

Ty

October 2006 Final WRMP 11-25



Vol 1 Chapter 11
Corrosion Assessment

Figure 11-36 — Corroded Electrical Motor

11-26 October 2006 Final WRMP



Vol 1 Chapter 11
Corrosion Assessment

Figure 11-39 — H,S Corroded Copper Pipe Supernatant Lines

=y

Figure 11-40 - Outlet Drop Chamber with Exposed, Corroding Rebar

October 2006 Final WRMP 11-27



Vol 1 Chapter 11

Corrosion Assessment

Figure 11-42 — Close-up of Failed Fastener from Figure 11-41

(1Y

The following observations were made as an outcome of this inspection:

Penstock type gate valves were consistently in poor condition.
All process pipework was in bad condition with delamination evident.

Although it was not possible to inspect the concrete soffits, it was reported that
the clarifiers and digesters had substantial concrete degradation. This was noted
at the outlet drop chamber where significant loss of concrete paste had
progressed to at least the centerline of the reinforcing steel (see Figure 11-40).

The thickener building was in reasonable condition. However, all pipe and
treatment structures were in very poor condition. Further, it was noticed that a
number of exposed electrical motors had partially disintegrated.

There were a number of instances of cracking in the concrete and we were
advised that this all occurred from a recent major earthquake.

The pipe gallery had loose edge strips in the concrete staircase and several
instances of H,S corrosion on the copper supernatant lines from the thickeners
(see Figure 11-39). All power boards were severely corroded.

The effluent booster pump station exhibited major surface corrosion with pitting
to a depth of up to 4mm. All fasteners had failed (see Figures 11-41 to 11-42)
and will need replacement.

The following recommendations are made as a result of these observations, bearing in mind

that these must be considered in conjunction with the process and civil changes that will be
required to bring Hagatna STP back to operating condition:

Recommendation A

Al concrete structures should be examined and repaired using epoxy concrete or other approved
methods. Some reinforcing bar will also need repair.

Recommendation B

Corroded valves and electrical equipment should be individually inspected and replaced where
necessary.

Recommendation C
Effluent booster pump station pipework be repainted after appropriate surface preparation. Al

11-28

October 2006 Final WRMP



Vol 1 Chapter 11
Corrosion Assessment

fasteners should be replaced.

Recommendation D

Concrete cracks in buildings and other structures should be repaired.

Recommendation E

Pipe gallery copper pipe should be cleaned so corrosion pitting depth can be assessed. If pitting is
exccessive pipes should be replaced.

11.3.13 Northern District STP

Northern District STP comprises coarse screening, grit removal, clarifiers and a heater
digestion system. Figures 11-42 to 11-47 show key aspects of this STP.

Figure 11-43 — General View of Chlorination, Laboratory and Operational Buildings

Figure 11-44 - Pipework HzS Corrosion at Centrifuge Building

October 2006 Final WRMP 11-29



Vol 1 Chapter 11
Corrosion Assessment

Figure 11-45 - Corrosion on Blower Ductwork at Heater/Digester Building

Figure 11-46 — Heater/Digester Tank Roof Showing Corrosion and Ponded Water

11-30 October 2006 Final WRMP



Vol 1 Chapter 11
Corrosion Assessment

Figure 11-48 - Corrosion of Perimeter Fence

The following observations were made as a result of this inspection:

Some evidence of structural damage from recent seismic event.
The concrete hydraulic surfaces were in a consistently good condition.
There was minor H,S affected copper pipes.

It was noted that the grit removal system is under replacement and therefore all
fittings and process equipment was ignored. Again, however, the concrete
surfaces were in very good condition.

The return activated sludge (RAS) pumps showed some corrosion of the bolts
and pipework but do not warrant major repairs at this stage.

The clarifiers appeared in very good condition except for corrosion on electrical
controls and some of the skimmer plates. The testing of the concrete revealed
compressive strengths of up to 50 megapascals (MPa) (7250 psi).

Heater digester tanks were in good condition in regard to the visible external
concrete faces but in very poor condition (see Figure 11-45) in regard to the steel
members. In particular, the roof was badly corroded and we consider it prudent
to expect that the underside is also in poor condition.

The transfer pump building was in good condition throughout.

The heater digester/polymer mixing building was in good condition with the
exception of major corrosion on the blower ductwork (see Figure 11-44).

The centrifugal building had been decommissioned due to damage by a typhoon.
However, it was noted that there was plenty of evidence of H,S damage.

The chlorination building and laboratories were in good condition although there
were a number of instances of concrete spalling due to earthquake damage.

The effluent contact structure was generally in good condition, except for the
underside of the concrete walkover where there was exposed aggregate and low
strength concrete paste due to the release of H,S down the inlet chamber.

October 2006 Final WRMP 11-31



Vol 1 Chapter 11
Corrosion Assessment

The following recommendations are made as a result of the inspection of Northern District
STP:

Recommendation A

A risk assessment should be made on the consequences of collapse of the heater/ digester roof. 1If it is
not critical to the operation of the plant then inspection and maintenance of the inside surfaces
(especially the roof) can be deferred. Notwithstanding this, it is recommended that access to the roof
be prohibited.

Recommendation B

The walk over bridge at the effluent contact structure should be reviewed to assess its operational
importance. If not critical then repairs to the concrete may be deferred as long as there is no evidence
of corrosion of the reinforcing steel. Again, however, access to the bridge should be prevented.

11.3.14 Pipelines

GWA has extensive networks of both water and sewer mains, virtually all dating from the
early 1950s. From GWA Records, Table 11-2 below provides a summary of both
transmission, distribution, forcemains and gravity listed in the Asset Tables:

Table 11-2 - Lengths of Water and Sewer Mains in GWA

. Length .
Type of Main (miles) Materials
Water Transmission Line (1—24" dia) 153.8 Cast iron, ductile iron, steel, ashestos
Water Distribution (<10”) 217.7 cement, uPVC
Sewer Forcemain 7 ) o
Concrete, UPVC, cast iron, ductile iron
Sewer Gravity 74.3

The proportions of material in each category are not known at the time of writing this final
report.

As discussed in Section 11.3.1.2 - Soil Corrosivity in Guam is not expected to be extremely
aggressive to either ferrous or cementitious materials. This applies particularly to the
northern part of Guam where the surface geology is largely limestone.

Samples of soil provided by GWA from seven pipeline routes in Guam have been assessed
for direct measurement of corrosivity using Linear Polarization Resistance (LPR)
methodology largely developed for soils in Australia. As LPR provides a measure of
corrosion rate then it is possible to extrapolate an approximate pitting rate assuming a
reasonably linear corrosion rate. Table 11-3, Corrosivity Test Results on Guam Soils,
provides a summary of the results of this testing.

11-32 October 2006 Final WRMP



Vol 1 Chapter 11
Corrosion Assessment

Table 11-3 - Corrosivity Test Results on Guam Soils

Rp Value
Sample . . from Extrapolated pitting rate
No. Soil Sample Location (from GWA) LPR Test (mmiyear)
ohm/10cm?

1 Manufactured bedding material from Hawaiian 5300 <001
Rock Products

2 Manufactured bedding material from Perez 5300 <001
Brothers
Trench spoil from 3-4ft depth along Route 4

3 near Chaot River Bridge 124 01
Trench spoil from 3-4ft depth on west side

4 Route 4 at crest of hill at Yona 155 007
Trench spoil from 3-5ft depth in new

5 subdivision in Yigo-Perez Estates 249 002
Sample taken from 5ft depth in Umatec on
Jesus Quidachay St. during PRV

6 replacement. Iron Pipe had minor corrosion, 276 0.02
but age unknown. Threaded joints were
corroded.
Sample taken from 4ft depth on Chalan
Kanton Tasti near Merizo Pier during PRV

7 replacement. Iron pipe had minor corrosion 225 0.03
but age unknown. Threaded joints were
corroded.

Table 11.3 shows that the ‘natural’ soils supplied as samples 3-7 have generally low
corrosivity with a maximum pitting rate of 0.1 mm being measured for Sample 3. On a pipe
of 10mm (3/8”) wall thickness this corresponds to a 100 year life before perforation.

Samples 6 and 7 were taken from PRV Valve replacements where observation of the
cast/ductile iron pipe corrosion could be made. In both cases this was categorized as
‘minor’ although simple visual observation of cast iron can often be deceptive. The
corrosion of threaded areas, particularly galvanized steel, noted by GWA is consistent as
these components will always show a tendency to corrode faster than pipe barrels in soils of
similar corrosivity, particularly if there are joint leaks. In both cases, the age of the pipes and
fittings were not known.

The two bedding materials supplied and tested show very low corrosivity which is to be
expected in a bedding material. From a corrosivity view point, both materials are very
acceptable.

Note that accurate information regarding the number of directly corrosion related pipe
failures in GWA is not readily available. However, anecdotal information indicates that this
value is not high and that most issues come from joint leaks and other mechanical issues.
This information is in accordance with the soil corrosivity results shown above in Table 11-3